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- 99% OBW update
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2.0 Jose Badia Christian Fouth - Replaced Max PSD Mid 06/11/2025
Channel Side antenna
plots
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ATTESTATION OF TEST RESULTS

Company Name: Resideo LLC., 2 Corporate Center Dr., Melville, NY 11747, USA
EUT Description: Smart Thermostat
Model: Elite Pro $1200
Sample Number: MEL-1175, MEL-1174
Sample receipt date: 04/16/2025
Last Date of test: 06/11/2025
Standards
Specification Method

CFR 47 Pt 15 Subpart C, Section 15.247:2023
RSS-247 Issue 3
RSS-GEN Issue 5 +Al1 +A2

ANSI C63.10: 2013

Guidance
FCC KDB 558074 VO5R02:2019

Resideo LLC. tested the above equipment in accordance with the requirements set forth in the listed standards.
All indications of Pass/Fail in the report are opinions expressed by Resideo LLC. based on interpretations and/or
observations of test results. The test results show that the equipment tested is capable of demonstrating
compliance with the requirements as documented in this report.

This document is a record of the FCC/ISED Test Report for Resideo LLC. products. It demonstrates the data
required to be analyzed to certify a product according to the requirements of the FCC & ISED.

The results in the report reflect only the tested samples, under the conditions and modes of operation as
described herein. Measurement Uncertainties were not taken into account and are published for informational
purposes only.

This document may not be altered or revised in any way unless done so by Resideo LLC. and all revisions are duly
noted in the revisions section. Any alterations of this document not carried out by Resideo LLC. will constitute
fraud and shall nullify the document.

Resideo LLC. is the legal entity name for Honeywell Home / Resideo. All three names can be used
interchangeably within this test report.

Report Prepared By: Reviewed & Approved By:

%u Badez Chrcatzan Foud#

Name: Jose Badia Name: Christian Fouth

Title: Regulatory Certification Engineer Title: Sr. Wireless Certification Engineer
Resideo LLC. Resideo LLC.

Page 7 of 105

Resideo LLC.
2 Corporate Center Dr., Melville, NY 11747 TEL: (516) 577-2000
This report shall not be reproduced except in full, without the written approval of Ademco Inc.



Report #: 24003 resideo

TEST RESULT SUMMARY

Test Description Result FCC Section (s) RSS Section (s) Comments
Emissions Bandwidth Pass 15.247 RSS-247 5.2

(6dB)

Occupied Bandwidth Evaluated | 15.247 RSS-Gen 6.7 There is no compliance
(99%) requirement for this test
Output Power Pass 15.247 RSS-2475.4

Power Spectral Pass 15.247 RSS-247 5.2

Density

Spurious Conducted Pass 15.247 RSS-247 5.5

Emissions

Band Edge Pass 15.247 RSS-247 5.5

Compliance

Deviations from test standard
None
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ACCREDITATIONS AND AUTHORIZATIONS

USA

FCC - test site and measurement facility used to collect data are located at 2 Corporate Center Dr.,
Melville, NY 11747, USA. Resideo LLC. is accredited by NVLAP, Laboratory Code 600110-0. The full
scope of accreditation can be viewed at the NVLAP website.

Designation Number: US5344

Canada

ISED - test site and measurement facility used to collect data are located at 2 Corporate Center Dr.,
Melville, NY 11747, USA. Resideo LLC. is accredited by NVLAP, Laboratory Code 600110-0. The full
scope of accreditation can be viewed at the NVLAP website.

CAB Identifier: US0242
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MEASUREMENT UNCERTAINTY

The measuring equipment utilized to perform the tests documented in this report have been calibrated

in accordance with the manufacturer’s recommendations and is traceable to recognized national

standards.

Where relevant, the following measurement uncertainty levels have been estimated for tests performed

on the apparatus:

Parameter Uncertainty (+/-)
Frequency Accuracy 0.0007
Amplitude Accuracy (dB) 1.2
Conducted Power (dB) 1.2
Temperature (°C) 0.7
Humidity (% RH) 2.5

DC Supply Voltages 0.7

AC Supply Voltages 1

Uncertainty figures are valid to a confidence level of 95%.
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Test Setup Block Diagrams

Measurement Bandwidths
Frequency Range Peak Data Quasi-Peak Data Average Data
(MHz) (kHz) (kHz) (kHz)
0.01-0.15 1.0 0.2 0.2
0.15-30.0 10.0 9.0 9.0
30.0 - 1000 100.0 120.0 120.0
Above 1000 1000.0 N/A 1000.0

Unless otherwise stated, measurements were made using the bandwidths and detectors specified. No

video filter was used

Antenna Port Conducted Measurements

EUT

e

DC Block and
Attenuator

———

Spectrum
Analyzer
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Sample Calculation
Where relevant, the following sample calculation is provided:

Conducted Emissions:
Adjusted Level (dBuV) = Measured Voltage (dBuV) + Cable Loss (dB) + Transducer Factor (dB)

EQUIPMENT UNDER TEST

Test Item Description

The THX1200WFO01 is a Redlink, Wi-Fi, BLE (Bluetooth Low Energy), and Radar enabled thermostat
operating in the, 900MHz, 2.4GHz, 5Ghz ISM band and 60GHz band for Radar.

This report covers only the 802.11 b/g/n 2.4 GHz portion of the device.

Test Sample Identification

Sample ID Number Date Received
MEL-1175 (Antenna port testing) 04/16/2025
MEL-1174 (Conducted AC Line testing) 04/16/2025

Worst-Case Configuration & Mode
Testing was performed with the EUT set to transmit at the low/middle/high channels with the
output power settings shown in the Power Setting section of this report.

Antenna description

Antenna Type Frequency Range (MHz) Gain (dBi)
Side Antenna PCB 2412 - 2462 2.4
Top Antenna PCB 2412 - 2462 13
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Test & Measurement Equipment

The following test and measurement equipment was utilized for the tests documented in this report:

Equipment List

Instrument Type ID# Serial # Manufacturer Model Cal Date Cal Due
Date
RF Lab (Power & Antenna Port Measurements)
Spectrum 11549 | MY46187211 Agilent E4440A | 3/5/2024 | 3/5/2026
Analyzer
Power
Sensor 11568 105317 Rohde & Schwarz NRP-Z81 11/3/2023 11/3/2025
PE7087-
Attenuator - 1624 Pasternack 6 03/25/2025 | 03/25/2026
Misc.
M
easurement 11543 | Version 9.5 uL UL EMC N/A N/A
Software
Environmental Extech
11548 A078188 SD700 3/29/2024 3/31/2027
Meter Instruments
*-Passive devices & Preamps are characterized in-house, not calibrated.
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ANTENNA PORT MEASUREMENTS

6dB Emission Bandwidth (DTS Bandwidth)

Test Description
Measure the maximum width of the emission that is constrained by the frequencies associated with the

two outermost amplitude points (upper and lower frequencies) that are attenuated by 6 dB relative to
the maximum level measured in the fundamental emission. Refer to KDB 558074 D01 15.247 Meas
Guidance vO05.

Test Criteria

Reference Method Limit
CFR 47 Subpart C 15.247 (a)(2)
RSS-247 Section 5.2 (a)

ANSI C63.10:2013 > 500kHz

Test Information

. Temperature | Humidity | Pressure
T T L D R Its (P/F
ester est Location ate (2C) (%RH) (mbar) esults (P/F)
Jose Badia RF Lab 5/15/2025 23.33 51 1021.0 P
Test Results
802.11b — 1Mbps
6dB Bandwidth
(MHz)
h | F MH
Channe requency (MHz) Side Top
Antenna Antenna

Low 2412 10.13 10.12

Mid 2437 10.12 10.10

High 2462 10.11 10.09
802.11b — 11Mbps

6dB Bandwidth
(MHz)
Ch | F MH
anne requency (MHz) Side Top
Antenna Antenna

Low 2412 10.47 10.39

Mid 2437 10.44 10.47

High 2462 10.63 10.34
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802.11g — 6Mbps

6dB Bandwidth
(MHz)
h | F MH
Channe requency (MHz) Side Top
Antenna Antenna
Low 2412 16.41 16.41
Mid 2437 16.44 16.41
High 2462 16.44 16.48
802.11g — 36Mbps
6dB Bandwidth
(MHz)
Ch I | F MH
anne requency (MHz) Side Top
Antenna Antenna
Low 2412 16.55 16.52
Mid 2437 16.51 16.53
High 2462 16.52 16.55
802.11g — 54Mbps
6dB Bandwidth
(MHz)
Ch I | F MH
anne requency (MHz) Side Top
Antenna Antenna
Low 2412 16.51 16.49
Mid 2437 16.46 16.51
High 2462 16.48 16.53
802.11n HT20 — mscO
6dB Bandwidth
(MHz)
Ch |l | F MH
anne requency (MHz) Side Top
Antenna Antenna
Low 2412 17.60 17.59
Mid 2437 17.59 17.61
High 2462 17.51 17.59
802.11n HT20 — msc7
6dB Bandwidth
(MHz)
Channel | Frequency (MHz) Side Top
Antenna Antenna
Low 2412 17.70 17.69
Mid 2437 17.74 17.71
High 2462 17.69 17.73
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802.11n HT40 — mscO

6dB Bandwidth
(MHz)
Ch Il | F MH
anne requency (MHz) Side Top
Antenna Antenna
Low 2422 35.97 35.91
Mid 2437 36.04 36.08
High 2452 36.34 36.23
802.11n HT40 — msc7
6dB Bandwidth
(MHz)
h | F MH
Channe requency (MHz) Side Top
Antenna Antenna
Low 2422 36.39 36.43
Mid 2437 36.43 36.41
High 2452 36.46 36.43
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802.11b 1Mbps — Side Antenna
¥ Agilent # Agilent

Ref 26.5 dBm Atten 30 dB Ref 26.5 dBm Atten 30 4B
#Peak #Peak
Log T Log 1
18 2 ] 18 [ I R
ey B Mum,n-'\\ r;m,;m.,ruw n B/ - WWW%*#TWWUW —
OFfst P2V AN Offst R WV

6.5
dB n/'/

ol P/

o9 4/

dBm

v
LaAw \PJ

Yo

V1 s2

6.5
dB /'/V

DI //

2 7 \

dBm i o

LAy Y w
bl 52

Center 2.412 008 08 GHz Span 25 MHz Center 2.437 668 00 GHz Span 25 MHz
#Res BH 166 kHz #VBH 380 kHz Sweep 2.4 ms (4001 ps) #Res BH 108 kHz #UBH 300 kHz Sweep 2.4 ms (4001 pts)
Marker Trace Type K Rxis Amplitude Marker Trace Tvpe ¥ Axis Amplitude
Frag 2.412 475 @8 GHz B.86 dBm (&) Frag 2.435 487 58 GHz 8.15 dBm
2R L&D Freqg 2.466 912 5@ GHz -8.45 dBm 2R 1 Freq 2.431 912 58 GHz A.92 dBm
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802.11b 1Mbps — Top Antenna
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802.11b 11Mbps — Side Antenna
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Report #: 24003 resideo
802.11b 11Mbps — Top Antenna
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802.11g 6Mbps — Side Antenna
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802.11g 36Mbps — Side Antenna
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802.11g 36Mbps — Top Antenna
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802.11g 54Mbps — Top Antenna
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1 1 Freg 2,414 481 25 GHz 1.67 dEm 1 1 Freg 2,439 475 88 GHz E.49 dBm
2R [&H)] Freg 2,483 725 88 GHz -4.E65 dBm 2R [&H)] Freg 2,428 718 75 GHz -1.44 dBm
2o [&D] Freg 16.493 75 MHz -B.68 dB 2a [&D] Freg 16.512 58 MHz -8.13 dB
Low Channel - Plot Mid Channel - Plot
5 Agilent
Fef 26.5 dBm Atten 38 dB
#Peak
Log
1@
ds/ 178 VR VT PIVSLTV L TN PR DVRY . Lo 5.2V 1S PPTIN . PF-J
Offst ]
B.5
dB 1’/ \k
o] _,.rf “'\\
-5.4
dBm Wf \‘“m,
LgRw
V1 52
Center 2.462 000 06 GHz Span 25 MHz
#Res B 188 kHz #UBH 308 kHz Sweep 2.4 ms (4081 pts)
Marker Trace Type ¥ Axisg Amplitude
1 1y Freg 2.464 487 58 GHz H.63 dEm
2R 1y Frag 2.453 7HE 25 GHz -E.47 dBm
2a [&5] Frag 16.531 25 MHz A.18 dB

High Channel - Plot

Page 26 of 105

Resideo LLC.

2 Corporate Center Dr., Melville, NY 11747
This report shall not be reproduced except in full, without the written approval of Ademco Inc.

TEL: (516) 577-2000



Report #: 24003 resideo
802.11n HT20 mcs0 — Side Antenna
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4B/ 2R L . R dB/ VI T T L T ST I
Dffst ‘f“" R R "'II' Dffst j L
B.5 6.5
dB ! \ a8 i N
ol ¥ Y R T i
=51 -1.4
dBm Mf \W dBm
LaAv LgAv
Wl 52 Y1 52
Center 2,412 006 99 GHz Span 25 MHz Center 2,437 006 08 GHz Span 25 MHz
#Res BH 160 kHz #/BH 360 kHz Sweep 2.4 ms (4BAL pts) #Res BH 160 kHz #/BH 360 kHz Sweep 2.4 ms (4801 pts)
Marker Trace Type ¥ Axis Amplitude Marker Trace Type ¥ Axis Amplitude
1 1 Freg 2.414 487 5@ GHz H.B8 dEm 1 1 Freg 2,439 487 5@ GHz 4.68 dBmn
2R [&H)] Freg 2,483 143 75 GHz -E.95 dBm 2R [&H)] Freg 2.428 137 5@ GHz -2.12 dEm
2o [&D] Freg 17.693 75 MHz B.12 dB 2a [&D] Freg 17.786 25 MHz -8.19 dB
Low Channel - Plot Mid Channel - Plot
5 Agilent
Fef 26.5 dBm Atten 38 dB
#Peak
Log
1@
dB/ LTI SYORTUNR NN TV W U RO RN SURY. P ST, P
Offst
o [ ! 1
dB r/ L\
0l 4 ™
-4.9
dBm Mf \Wu!i'“
LgRw
V1 52
Center 2.462 000 06 GHz Span 25 MHz
#Res B 188 kHz #UBH 308 kHz Sweep 2.4 ms (4881 prs)
Marker Trace Type ¥ Axisg Amplitude
1 1y Freg 2.464 487 58 GHz 1.85 dEm
2R 1y Frag 2.453 125 68 GHz -E.26 dBm
2a [&5] Frag 17.731 25 MH=z H.86 dB

High Channel - Plot
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802.11n HT40 mcs0 — Side Antenna

- Agilent - Agilent
Ref 26.5 dBm Atten 3@ dB Ref 26.5 dBm Atten 3@ dB
#Peak #Peak
Lag Log
18 16
dB/ 4B/ "
Dffst ,ﬁ T | ) T ik T T L T T 0ffst P | g e P e e ey e | oy P el
. o R N A - T i
5.5 q 6.5 5
dB ] ) a8 / )
ol Dl Y
-§.2 -840 ”r/
dBm M gl dBm AT L
LaAv LgAv
Wl 52 ML 52
Center 2,422 006 0 GHz Span 58 MHz Center 2,437 006 § GHz Span 58 MHz
#Res BH 160 kHz #/BH 360 kHz Sweep 4.8 ms (4BAL pts) #Res BH 160 kHz #/BH 360 kHz Sweep 4.8 ms (4801 pts)
Marker Trace Type ¥ Axis Amplitude Marker Trace Type ¥ Axis Amplitude
1 1 Freg 2.436 987 5 GHz -2.19 dBm 1 1 Freg 2.441 987 5 GHz -1.98 dBm
2R [&H)] Freg 2.484 BEZ 5 GHz -9.54 dBm 2R [&H)] Freg 2.418 987 5 GHz -8.18 dBm
2o [&D] Freg 35.962 5 MHz B.683 dB 2a [&D] Freg 3E.837 5 MH=z -B.682 dB
Low Channel - Plot Mid Channel - Plot
5 Agilent
Fef 26.5 dBm Atten 38 dB
#Peak
Log
1@
dB/ -
Offst LA 0 0 S S 0L O O 0 O L AP O O T P O O P00 L B
65 bl a1 e
a5 J ¥ \
] \
-5.8 \\
B
LgRw M L(a)
V1 52
Center 2.452 966 9 GHz Span 58 MHz
#Res B 188 kHz #UBH 308 kHz Sweep 4.8 ms (4881 prs)
Marker Trace Type ¥ Axisg Amplitude
1 1y Freg 2,456 987 5 GHz -2.78 dBm
2R 1y Frag 2,433 825 @ GHz -18.45 dEm
2a [&5] Frag 3E.337 5 MH=z -B.85 dB

High Channel - Plot
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802.11n HT40 mcsO — Top Antenna
- Agilent s Agilent
Ref 26.5 dBm Atten 3@ dB Ref 26.5 dBm Atten 3@ dB
#Peak #Peak
Lag Log
18 16
dB dB
fo{at 2 P O O 9 9 P T L O 99 O . UFF/st 2 O S 9 o e P09 P Tl
o o A1 Il L i}
8.5 Jl o |\ 6.5 i \\
dB dB
ol i
-8.8 \\ -8.4
dBm e el dBm e Nt
LaAv LgAv
Wl 52 Y1 52
Center 2,422 006 0 GHz Span 58 MHz Center 2,437 006 § GHz Span 58 MHz
#Res BH 160 kHz #/BH 360 kHz Sweep 4.8 ms (4BAL pts) #Res BH 160 kHz #/BH 360 kHz Sweep 4.8 ms (4801 pts)
Marker Trace Type ¥ Axis Amplitude Marker Trace Type ¥ Axis Amplitude
1 1 Freg 2.436 975 @ GHz -2.76 dBm 1 1 Freg 2.451 975 @ GHz -2.41 dBm
2R [&H)] Freg 2.484 BEF 5 GHz -9.89 dBm 2R [&H)] Freg 2.418 987 5 GHz -5.81 dBm
2o [&D] Freg 35.912 5 MH=z B.6E dB 2a [&D] Freg 3E.675 A MHz H.85 dB
Low Channel - Plot Mid Channel - Plot
5 Agilent
Fef 26.5 dBm Atten 38 dB
#Peak
Log
1@
dB/ s
oh L T .t |- I Tl
ngfSt T‘l Lenbal o J A 3
dB JI l!
] \“.
-4.2
dBm AP W
LgRw
V1 52
Center 2.452 966 9 GHz Span 58 MHz
#Res B 188 kHz #UBH 308 kHz Sweep 4.8 ms (4881 prs)
Marker Trace Type ¥ Axisg Amplitude
1 1y Freg 2,456 987 5 GHz -3.16 dBm
2R 1y Frag 2,433 825 @ GHz -16.66 dEm
2a [&5] Frag 36.225 A MH=z -fA.89 dB

High Channel - Plot
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802.11n HT40 mcs7 — Side Antenna
- Agilent s Agilent
Ref 26.5 dBm Atten 3@ dB Ref 26.5 dBm Atten 3@ dB
#Peak #Peak
Lag Log
18 16
dB/ R 2 dB/ 3R 2
Offst mw D ol WP, TP L LT T ) Dffst N N 0, T Y O PO, O ™ T T T ol
65 [ LI 1 6.5 [ I\J I
dB J | a8 J |
ol i
-8.1 \\ 7.4
dBm RTTVRY dBm i i
LgAw M LaRw
Wl 52 Y1 52
Center 2,422 006 0 GHz Span 58 MHz Center 2,437 006 § GHz Span 58 MHz
#Res BH 160 kHz #/BH 360 kHz Sweep 4.8 ms (4BAL pts) #Res BH 160 kHz #/BH 360 kHz Sweep 4.8 ms (4801 pts)
Marker Trace Type ¥ Axis Amplitude Marker Trace Type ¥ Axis Amplitude
1 1 Frag 2.436 975 B GHz -2.15 dBm 1 1 Freg 2.451 975 B GHz -1.95 dBm
2R [&H)] Frag 2,483 812 & GHz -8.48 dBm 2R [&H)] Freg 2.418 787 5 GHz -B8.59 dBm
2o [&D] Freg 36.387 5 MHz B.689 dB 2a [&D] Freg 36.425 8 MHz -8.84 dB
Low Channel - Plot Mid Channel - Plot
5 Agilent
Fef 26.5 dBm Atten 38 dB
#Peak
Log
1@
dB/ R . 2
i il N LT
ggst s M s
dB JJI y L
] f'/ \\
-5.8 '\
B
LgRw M
V1 52
Center 2.452 966 9 GHz Span 58 MHz

#Res BH 188 kHz

#UBH 388 kHz

Sweep 4.8 ms (4881 pts)

Marker Trace Type
1 1y Freg
2R 1y Freg
2o [&5] Freg

X Axiz
2,456 987 5 GHz
2.433 ¥B2 5 GHz
3B.462 & MHz

Amplitude
-2.77 dBm
-18.42 dBm
-B.82 dB

High Channel - Plot
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802.11n HT40 mcs7 — Top Antenna
- Agilent s Agilent
Ref 26.5 dBm Atten 3@ dB Ref 26.5 dBm Atten 3@ dB
#Peak #Peak
Lag Log
18 16
dB/ " 4B/ R
Dffat (r@m Tune] WMW lmmwwwmﬂ J-W Dffst r']' 0 PR OO I Y 7 e al L %Mﬂuﬂ?
B.5 6.5
dB / Y | a8 ] |
ol \L i
-§.2 -8.2 .‘rl") “‘M
dBm [ T 4B h
LgAw LaRw M
Wl 52 Y1 52
Center 2,422 006 0 GHz Span 58 MHz Center 2,437 006 § GHz Span 58 MHz
#Res BH 160 kHz #/BH 360 kHz Sweep 4.8 ms (4BAL pts) #Res BH 160 kHz #/BH 360 kHz Sweep 4.8 ms (4801 pts)
Marker Trace Type ¥ Axis Amplitude Marker Trace Type ¥ Axis Amplitude
1 1 Freg 2.436 987 5 GHz -2.17 dBm 1 1 Freg 2.451 987 5 GHz -2.43 dBm
2R [&H)] Freg 2.483 787 5 GHz -9.87 dBm 2R [&H)] Freg 2.418 B6@ B GHz -58.82 dBm
2a [&D] Freg 36.425 A MHz B.689 dB 2a [&D] Freg 36.412 5 MHz -8.15 dB
Low Channel - Plot Mid Channel - Plot
5 Agilent
Fef 26.5 dBm Atten 38 dB
#Peak
Log
1@
dB/ om R
ggst .?'.fl PR T “ﬂﬂmﬁ- $
8B I i |
] ;'J ‘\.
-4.2
dBm Wj “‘\‘“
LgRw
V1 52
Center 2.452 966 9 GHz Span 58 MHz
#Res B 188 kHz #UBH 308 kHz Sweep 4.8 ms (4881 prs)
Marker Trace Type ¥ Axisg Amplitude
1 1y Freg 2,456 987 5 GHz -3.19 dBm
2R 1y Frag 2.433 787 5 GHz -18.41 dEm
2a [&5] Frag 3E.425 A MH=z A.85 dB

High Channel - Plot
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99% Occupied Bandwidth

Test Description

The emission bandwidth (x dB) is defined as the frequency range between two points, one above and
one below the carrier frequency, at which the spectral density of the emission is attenuated x dB below
the maximum in-band spectral density of the modulated signal. Spectral density (power per unit
bandwidth) is to be measured with a detector of resolution bandwidth in the range of 1% to 5% of the
anticipated emission bandwidth, and a video bandwidth at least 3x the resolution bandwidth.

When the occupied bandwidth limit is not stated in the applicable RSS or reference measurement
method, the transmitted signal bandwidth shall be reported as the 99% emission bandwidth, as
calculated or measured.

Worst-Case scenario
The 99% bandwidth was measured only for the data rates with the Maximum Output Power for each

mode.

Test Criteria

Reference Limit
RSS-GEN, Section 6.6 N/A
Test Information
. Temperature | Humidity | Pressure
Tester Test Location Date (2C) (%RH) (mbar) Results (P/F)
Jose Badia RF Lab 6/11/2025 23.33 51 1021.0 P
Test Results
802.11b — 1Mbps
99% Bandwidth (in MHz)
Ch I|F MH

anne requency (MHz) Side Antenna | Top Antenna

Low 2412 13.49 13.31

Mid 2437 13.55 13.67

High 2462 13.62 13.42
802.11g — 54Mbps

99% Bandwidth (in MHz)
Ch l|F MH

anne requency (MHz) Side Antenna | Top Antenna

Low 2412 16.71 16.62

Mid 2437 16.78 16.50

High 2462 16.68 16.56
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802.11n HT20 — mscO

802.11n HT40 —msc7

99% Bandwidth (in MHz)

Channel | Frequency (MHz) Side Antenna | Top Antenna
Low 2412 17.79 17.84
Mid 2437 17.78 17.76
High 2462 17.75 17.80

99% Bandwidth (in MHz)

Channel | Frequency (MHz) Side Antenna | Top Antenna
Low 2422 36.22 36.32
Mid 2437 36.15 36.15
High 2452 36.41 36.15
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99% Occupied Bandwidth plots

802.11b 1Mbps — Side Antenna

¥ Agilent 5 Agilent
Ref 36.5 dBm Atten 48 4B Ref 36.5 dBm Atten 48 4B
#Samp #3amp
Log Log
18 1@
dB/ dB/
Dffst Offst
6.5 6.5 T 17
dB T \I'TTT d& '1l1”Jl
i “ ’ Ll F?‘h
. ' il
LAy LaAw ’ |
sl T [ ) WL o$2 K i
Center 2.412 008 88 GHz Span 25 MHz Center 2.437 BBA 00 GHz Span 25 MHz
#Res BH 518 kHz #BH 1.5 MHz Sweep LAGT ms (4081 pts) #Res BH 518 kHz #BH 1.5 MHz Sweep 1LAGY ms (4001 pts)
Occupied Bandwidth Occ BW % Par  99.00 % Occupied Bandwidth Occ BW % Pwr  99.00 %
13.4885 MHz % dB -26.07 dB 135537 MHz % dB -26.00 db
Transmit Freq Error 1.370 kHz Transmit Freq Error -1.233 kHz
% «B Bandwidth 16.695 MHzx % dB Bandwidth 16,962 MHz*
Low Channel - Plot Mid Channel - Plot
Agilent
Ref 36.5 dBm Atten 46 dB
#5amp
Log
14
dB/
[BJfost
: P I
d& VN |[ [ T
|
|
LgRw ||
WL s2 i
Center 2,462 BEO BB GHz Span 25 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.B67 ms (4001 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7
13.6213 MHz % dB  -26.80 dB
Transmit Freq Error  3.573 kHz
% dB Banduidth 16.674 MHzx

High Channel - Plot
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802.11b 1Mbps — Top Antenna
¥ Agilent 5 Agilent
Ref 36.5 dBm Atten 48 4B Ref 36.5 dBm Atten 48 4B
#Samp #3amp
Log Log
18 1@
dB/ dB/
gfgst gfgst
B . UL
B e % AR AA
I 1 I H]
‘ T I T T
T 0
LgAv LgAy f
weosel T T i WL o$2
Center 2.412 008 88 GHz Span 25 MHz Center 2.437 BBA 00 GHz Span 25 MHz
#Res BH 518 kHz #BH 1.5 MHz Sweep LAGT ms (4081 pts) #Res BH 518 kHz #BH 1.5 MHz Sweep 1LAGY ms (4001 pts)
Occupied Bandwidth occ BW % Pur 9900 1 (ccupied Bandwidth Oce BH Z Pur  99.00
13.3084 MHz % dB -26.07 dB 13.6699 MHz % dB -26.00 db
Transmit Freq Error 7.961 kHz Transmit Freq Error 2918 kHz
% «B Bandwidth 16.562 MHz* % dB Bandwidth 16,637 MHzx
Low Channel - Plot Mid Channel - Plot
Agilent
Ref 36.5 dBm Atten 46 dB
#5amp
Log
14
dB/
Offst
6.5 U I
dB i 'I .
1
LgRw i
H1 52
Center 2,462 BEO BB GHz Span 25 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.B67 ms (4001 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7
13.4206 MHz % dB  -26.80 dB
Transmit Freq Error  -1.436 kHz
% dB Banduidth 16.943 MHzx

High Channel - Plot
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802.11g 54Mbps — Side Antenna

- Agilent - Agilent
Ref 36.5 dBm Atten 46 dB Ref 36.5 dBm Atten 46 dB
#3amp #3amp
Loy Lag
18 18
dB/ dB/ ,
Offst Offst
6.5 6.5 ¥ '
dB . it I . a8 AL ik e LR R R .
T y
|

Lgﬂu h LQHU ﬂ f T
WL 32 I f “ I | WL 52
Center 2,412 006 99 GHz Span 25 MHz Center 2,437 006 08 GHz Span 25 MHz
#Res BH 518 kHz #BH 1.5 MHz Sweep 1LBBY ms (4081 pts) #Res BH 518 kHz #BH 1.5 MHz Sweep 1.BG67 ms (4081 pts)
Occupied Bandwidth Occ BM % Pur 99002 (Occupied Bandwidth Occ BH 7 Pur  99.00 7

16.7071 MH=z ® dB -26.08 dB 16.7788 MH= ® dB -26.08 dB
Transmit Freq Error  -1.153 kHz Transmit Freq Error  3.963 kHz
% ¢B Bandwidth 19,885 MHz* % ¢B Bandwidth 19.225 MHz*

Low Channel - Plot Mid Channel - Plot

Agilent

Ref 36.5 dBm Atten 48 dB
#Samp
Log
i
dB/

i ! I||”I‘

il

Center 2.462 008 88 GHz Span 25 MHz

#Res BH 518 kHz #UBH 1.5 MHz Sweep 1LBGY ms (4081 pts)

Occupied Bandwidth Oce BH % Pur 9900 ¥
166811 MHz x dB -26.00 d3

=
=
(%3
ro

Transmit Freq Error  -1.745 kHz
# dB Banduidth 13887 MHz*

High Channel - Plot
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802.11g 54Mbps — Top Antenna
- Agilent s Agilent
Ref 36.5 dBm Atten 46 dB Ref 36.5 dBm Atten 46 dB
#3amp #3amp
Loy Lag
18 18
dB/ dB/ . ,
Offst Offst
% % .
T T 0 T r T y T 1 T[T 1
‘”H'IIHH | ‘ T \ [||
LgAw i LaRw
WL 32 ' | [ i WL 52 ' |
Center 2,412 006 99 GHz Span 25 MHz Center 2,437 006 08 GHz Span 25 MHz
#Res BH 518 kHz #BH 1.5 MHz #Sweep 1.6 ms (4081 pts) #Res BH 518 kHz #BH 1.5 MHz #5neep 1.6 ms (4081 pts)
Occupied Bandwidth Occ BW % Par  99.00 Occupied Bandwidth Occ BW 7% Pur  99.00
16.6157 MHz ® dB -26.08 dB 16.4995 MH= ® dB -26.08 dB
Transmit Freq Error  -2.602 kHz Transmit Freq Error  -2.303 kHz
% ¢B Bandwidth 18.713 MHz* % ¢B Bandwidth 19,833 MHz*
Low Channel - Plot Mid Channel - Plot
Agilent
Ref 36.5 dBm Atten 48 4B
#Samp
Log
16
dB/
Offst
-
1l ” Iy
r 1
LgAw
1 ! k
ML 2 [l 1 |
Center 2.462 008 88 GHz Span 25 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1LBGY ms (4081 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 %
16.5616 MHz x dB 2600 o
Transmit Freq Error  -1.457 kHz
% dB Bandwidth 19.263 MHz*

High Channel - Plot
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802.11n HT20 mcs0 — Side Antenna

- Agilent - Agilent
Ref 36.5 dBm Atten 46 dB Ref 36.5 dBm Atten 46 dB
#3amp #3amp
Log Log
18 18
dB/ dB/ .
Offst Offst
% %
“ [ NIl
L | ” I I | | 1” | w T 1|||

LgAv LgAw T |rn
e AL I
Center 2,412 006 99 GHz Span 25 MHz Center 2,437 006 08 GHz Span 25 MHz
#Res BH 518 kHz #BH 1.5 MHz #Sweep 1.6 ms (4081 pts) #Res BH 518 kHz #BH 1.5 MHz #5neep 1.6 ms (4081 pts)
Occupied Bandwidth Occ BW % Par  99.00 Occupied Bandwidth Occ BW 7% Pur  99.00

17.7885 MH= ® dB -26.08 dB 17.7839 MH= ® dB -26.08 dB
Transmit Freq Error  2.653 kHz Transmit Freq Error  -1.532 kHz
% ¢B Bandwidth 19.625 MHz* % ¢B Bandwidth 20,338 MHz*

Low Channel - Plot Mid Channel - Plot

Agilent

Ref 36.5 dBm Atten 48 dB
#Samp
Log
i
dB/
Offst
6.5
dB o

i

LgAw

Ml s2 1]
Center 2.462 008 88 GHz Span 25 MHz
#Res BH 518 kHz #UBH 1.5 MHz #3ween 1.6 ms (4001 pts)

Occupied Bandwidth Oce BH % Pur 9900 ¥
17.7550 MHz x dB -26.00 dB

Transmit Freq Error  -1.795 kHz
# dB Banduidth 20865 MHz*

High Channel - Plot
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802.11n HT20 mcs0 — Top Antenna
- Agilent s Agilent
Ref 36.5 dBm Atten 46 dB Ref 36.5 dBm Atten 46 dB
#3amp #3amp
Loy Lag
18 18
dB/ 4B/
Offst Offst
§ i
T i T T
N N ! I ' |

LaAv LgAv mr
ML o§2 e I ]
Center 2,412 006 99 GHz Span 25 MHz Center 2,437 006 08 GHz Span 25 MHz
#Res BH 518 kHz #BH 1.5 MHz #Sweep 1.6 ms (4081 pts) #Res BH 518 kHz #BH 1.5 MHz #5neep 1.6 ms (4081 pts)
Occupied Bandwidth Occ BW % Par  99.00 Occupied Bandwidth Occ BW 7% Pur  99.00

17.8364 MH= ® dB -26.08 dB 17.7581 MH=z ® dB -26.08 dB

Transmit Freq Error  -2.677 kHz
% ¢B Bandwidth 20,318 MHz*

Transmit Freq Error  -1.726 kHz
% ¢B Bandwidth 19.698 MHz*

Low Channel - Plot

Agilent

Ref 38.5 dBm

Atten 46 dB

Mid

Channel - Plot

#Samp

Log
18

dB/

Offst
6.3
dB

A T

LgAw

H1 2

Center 2.462 B89 8@ GHz

#Res BH 518 kHz

Occupied Bandwidth
17.7990 MHz x dB

Transmit Freq Error
# dB Banduidth

-1.1
19.8

Span 25 MHz

#UBH 1.5 MHz #3ween 1.6 ms (4001 pts)

Occ BH ¥ Pwr

48 kHz
77 MHz*

99.88 7
-26.69 dB

High Channel - Plot
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802.11n HT40 mcs7 — Side Antenna

- Agilent - Agilent
Ref 36.5 dBm Atten 46 dB Ref 36.5 dBm Atten 46 dB
#3amp #3amp
Loy Lag
18 18
dB/ 4B/
Offst Offst
8.5 6.5
dB | I dB " I
T || ‘ ‘ ‘ | i 1 l T LI | 1L | |‘ I'| | 1 T T I|
' 1 I 1

LaAv LgAv
WL 32 | | WL 52 li Fl '
Center 2,422 006 0 GHz Span 58 MHz Center 2,437 006 § GHz Span 58 MHz
#Res BH 518 kHz #BH 1.5 MHz #Sweep 1.6 ms (4081 pts) #Res BH 518 kHz #BH 1.5 MHz #5neep 1.6 ms (4081 pts)
Occupied Bandwidth Occ BM % Pur 99002 (Occupied Bandwidth Occ BH 7 Pur  99.00 7

36.2172 MHz x dB -26.00 b 36.15@3 MHz % dB -26.00 db
Transmit Freq Error  -1.201 kHz Transmit Freq Error  2.330 kHz
% ¢B Bandwidth 39,320 MHz* % ¢B Bandwidth 38.221 MHz*

Low Channel - Plot Mid Channel - Plot

Agilent

Ref 36.5 dBm Atten 48 dB
#Samp
Log
i
dB/
Offst
6.5 i
dB

LgAw |
W1 52 ‘H
Center 2.452 088 B GHz Span 58 MHz
#Res BH 518 kHz #UBH 1.5 MHz #3ween 1.6 ms (4001 pts)

Occupied Bandwidth Oce BH % Pur 9900 ¥
36.4136 MHz x dB -26.00 dB

Transmit Freq Error 2512 kHz
# dB Banduidth 33.325 MHzx

High Channel - Plot
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802.11n HT40 mcs7 — Top Antenna

- Agilent - Agilent
Ref 36.5 dBm Atten 46 dB Ref 36.5 dBm Atten 46 dB
#3amp #3amp
Loy Lag
18 18
dB/ 4B/
Offst Offst
8.5 6.5
dB M dB
O Y AL I AR I
| ' I "

LaAv LgAv T
WL $2 | WL sz [ ! ]
Center 2,422 006 0 GHz Span 58 MHz Center 2,437 906 § GHz Span 58 MHz
#Res BH 518 kHz #BH 1.5 MHz #Sweep 1.6 ms (4081 pts) #Res BH 518 kHz #BH 1.5 MHz #5neep 1.6 ms (4081 pts)
Occupied Bandwidth Occ BM % Pur 99002 (Occupied Bandwidth Occ BH 7 Pur  99.00 7

36.3178 MH= ® dB -26.08 dB 36.1518 MH= ® dB -26.08 dB
Transmit Freq Error  -2.508 kHz Transmit Freq Error  -1.229 kHz
% ¢B Bandwidth 37.971 MHz* % ¢B Bandwidth 39.437 MHzx

Low Channel - Plot Mid Channel - Plot

Agilent

Ref 36.5 dBm Atten 48 dB
#Samp
Log
i
dB/
Offst
6.5 1
dB

IR

LgAw I

W1 52
Center 2.452 088 B GHz Span 58 MHz
#Res BH 518 kHz #UBH 1.5 MHz #3ween 1.6 ms (4001 pts)

Occupied Bandwidth Oce BH % Pur 9900 ¥
36.1535 MHz x dB -26.00 dB

Transmit Freq Error  2.825 kHz
# dB Banduidth 33.566 MHz*

High Channel - Plot
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Maximum Conducted Output Power

Test Description
For systems using digital modulation in the 902-928MHz, 2400-2483,5MHz and 5725-5850MHz bands,

the conducted output power limit (specified below) is based on the use of antennas with directional
gains that do not exceed 6 dBi. If transmitting antennas of directional gain greater than 6 dBi are used,
the conducted output power from the intentional radiator shall be reduced by the amount in dB that
the directional gain of the antenna exceeds 6 dBi.

Maximum peak conducted output power was the method employed to determine fundamental
emission output power.

Method PKPM1 per C63.10 and KDB 558074 was utilized for this test program.

Test Criteria

Reference Limit
CFR 47 Subpart C 15.247 (b)(3)
RSS-247 Section 5.4 (d) 1W (30dBm)
Test Information
. Temperature | Humidity | Pressure
Tester Test Location Date (2C) (%RH) (mbar) Results (P/F)
Jose Badia RF Lab 6/03/2025 21.11 28 1002.9 P
Test Results
802.11b — 1Mbps
Tx Channel Power (dBm)
h l|F MH
Channe requency (MHz) Side Antenna | Top Antenna

Low 2412 18.42 18.45

Mid 2437 17.32 16.81

High 2462 19.97 20.40
802.11b — 11Mbps

Tx Channel Power (dBm)
Channel | Frequency (MHz) Side Antenna | Top Antenna

Low 2412 18.33 18.58

Mid 2437 17.22 16.81

High 2462 19.95 20.63
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802.11g — 6Mbps

Tx Channel Power (dBm)

802.11g — 36Mbps

802.11g — 54Mbps

802.11n HT20 — mscO

802.11n HT20 — msc?

Ch I |F MH
anne requency (MHz) Side Antenna | Top Antenna
Low 2412 21.76 21.20
Mid 2437 22.26 22.26
High 2462 20.80 20.33
Tx Channel Power (dBm)
Ch I|F MH
anne requency (MHz) Side Antenna | Top Antenna
Low 2412 21.45 21.20
Mid 2437 22.26 22.26
High 2462 20.34 20.16
Tx Channel Power (dBm)
Ch I|F MH
anne requency (MHz) Side Antenna | Top Antenna
Low 2412 21.12 21.28
Mid 2437 22.26 22.26
High 2462 20.16 20.50
Tx Channel Power (dBm)
Ch I|F MH
anne requency (MHz) Side Antenna | Top Antenna
Low 2412 21.61 21.56
Mid 2437 22.26 22.26
High 2462 21.13 22.04
Tx Channel Power (dBm)
Ch I|F MH
anne requency (MHz) Side Antenna | Top Antenna
Low 2412 21.81 20.29
Mid 2437 22.26 22.26
High 2462 21.38 20.81
802.11n HT40 — msc0
Tx Channel Power (dBm)
Channel | Frequency (MHz) Side Antenna | Top Antenna
Low 2422 20.24 20.68
Mid 2437 22.26 22.26
High 2452 20.26 19.92
802.11n HT40 — msc?7
Tx Channel Power (dBm)
Channel | Frequency (MHz) Side Antenna | Top Antenna
Low 2422 20.87 21.17
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Mid 2437 21.22 22.26
High 2452 20.81 19.65

Output Power Plots:
Note: PKPM1 method uses a power meter for measurement and therefore no plots are produced.

Maximum Power Spectral Density

Test Description

The DTS rules specify a conducted PSD limit within the DTS bandwidth during any time interval of
continuous transmission. Such specifications require that the same method as used to determine the
conducted output power shall also be used to determine the power spectral density. Therefore, if
maximum peak conducted output power was measured to demonstrate compliance to the output
power limit, then the peak PSD procedure below (Method PKPSD) shall be used. If maximum conducted
output power was measured to demonstrate compliance to the output power limit, then one of the
average PSD procedures shall be used.

Since maximum peak conducted output power was the method employed to determine fundamental
emission output power, then the peak power spectral density method was utilized.

Method PKPSD per C63.10 and KDB 558074 was utilized for this test program.

Test Criteria

Reference Limit
CFR 47 Subpart C 15.247 (e)
RSS-247 Section 5.2 (b)

<8 dBmin any 3 kHz Band

Test Information

. Temperature | Humidity | Pressure
T T L D R Its (P/F
ester est Location ate (20) (%RH) (mbar) esults (P/F)
Jose Badia RF Lab 6/02/2025 21.67 40 1017 P
Test Results
802.11b — 1Mbps
Max PSD (dB
Channel Frequency : ax (dBm)
(MHz) Side Antenna | Top Antenna
Low 2412 -3.92 -3.63
Mid 2437 -4.87 -6.81
High 2462 -3.34 -3.23
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802.11b — 11Mbps

802.11g — 6Mbps

802.11g — 36Mbps

802.11g — 54Mbps

802.11n HT20 — mscO

Frequency Max PSD (dBm)
Channel -
(MHz) Side Antenna | Top Antenna
Low 2412 0.00 0.93
Mid 2437 -0.10 0.43
High 2462 3.37 4.09
Channel Frequency : Max PSD (dBm)
(MHz) Side Antenna | Top Antenna
Low 2412 -11.92 -12.56
Mid 2437 -6.97 -7.61
High 2462 -12.48 -13.85
Channel Frequency : Max PSD (dBm)
(MHz) Side Antenna | Top Antenna
Low 2412 -11.51 -12.98
Mid 2437 -5.57 -7.42
High 2462 -14.16 -12.75
Channel Frequency : Max PSD (dBm)
(MHz) Side Antenna | Top Antenna
Low 2412 -9.95 -10.94
Mid 2437 -6.91 -7.79
High 2462 -13.56 -13.81
Channel Frequency : Max PSD (dBm)
(MHz) Side Antenna | Top Antenna
Low 2412 -12.92 -13.85
Mid 2437 -7.86 -8.90
High 2462 -13.39 -13.13
802.11n HT20 — msc7
Channel Frequency : Max PSD (dBm)
(MHz) Side Antenna | Top Antenna
Low 2412 -12.10 -13.87
Mid 2437 -8.74 -9.88
High 2462 -12.48 -12.89
802.11n HT40 — msc0
Channel Frequency : Max PSD (dBm)
(MHz) Side Antenna | Top Antenna
Low 2422 -16.47 -16.89
Mid 2437 -16.55 -12.62
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| High 2452 1197 | 1122 |
802.11n HT40 — msc7
Frequency Max PSD (dBm)
Channel (MHz) Side Antenna | Top Antenna
Low 2422 -13.87 -14.92
Mid 2437 -15.00 -14.65
High 2452 -15.72 -16.06
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PSD plots
802.11b 1Mbps — Side Antenna
s Agilent # Agilent
Mkrl 2.411 216 GHz Mkrl 2.436 312 GHz

Fef 26.5 dBm Atten 30 dB ~3.92 dBm Ref 26.5 dBm Atten 30 4B —-4.87 dBm
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1a 16
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Low Channel - Plot
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Ref 26.5 dBm
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Mid Channel - Plot
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802.11b 1Mbps — Top Antenna

¥ Agilent 4 Agilent
Mkrl 2.413 852 GHz Mkrl 2.440 B89 GHz
Ref 26.5 dBm Atten 30 dB ~363 dBm  Ref 26.5 dBm Atten 30 dB -6.81 dBm
#Peak #Peak
Log Loy
19 10
dB/ dB/
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6.5 L 6.5
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o b M }
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#Res B 3 kHz #yBH 10 kHz Swesp 1687 s (4001 prsy.  #Res BH 3 khz #WBH 18 kHz Sweep L.GB7 s (4061 prs)
Low Channel - Plot Mid Channel - Plot

Agilent
Mkrl 2.463 748 GHz
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- Agilent

Ref 26.5 dBm

Atten 3@ dB

802.11b 11Mbps — Side Antenna
35 Agilent

Mkrl 2.489 960 GHz

0.00 dBm  Ref 26.5 dBm Atten 38 dB

#Faak
Log

Mkrl 2.431 652 GHz
—08.18 dBm

#Peak
Log

10

18

Center 2.412 @
#Res BH 3 kHz

B GHz
#JEH 18 kHz

Low Channel - Plot
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Ret 26.5 dBm

Span 16 MHz Center 2.437 BB@ GHz

Span 16 MHz

Sweep 1LGET 5 (4001 pts). #Res BH 3 kHz #WBH 18 kHz Sweep LLGBT 5 (4001 pts)_
Mid Channel - Plot

Mkrl 2.459 744 GHz
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High Channel - Plot
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802.11b 11Mbps — Top Antenna

- Agilent - Agilent
Mkrl 2,415 936 GHz Mkrl 2446 244 GHz
Ref 26.5 dBm Atten 3@ dB 8.3 dBm Ref 26.5 dBm Atten 3@ dB 8.43 dBm
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18 16
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802.11g 6Mbps — Side Antenna
- Agilent s Agilent

Mkrl 2.419 48 GHz Mkrl 2.434 52 GHz
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802.11g 6Mbps — Top Antenna

- Agilent - Agilent
Mkrl 2.419 48 GHz Mkrl 2.433 4% GHz
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802.11g 36Mbps — Side Antenna
- Agilent s Agilent
Mkrl 2.419 52 GHz Mkrl 2.433 4% GHz
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802.11g 36Mbps — Top Antenna
- Agilent s Agilent
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802.11g 54Mbps — Side Antenna
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802.11g 54Mbps — Top Antenna
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802.11n HT20 mcs0 — Side Antenna
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802.11n HT20 mcsO — Top Antenna
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Atten 38 dB

#Res BH 3 kHz

#JEH 18 kHz

Mid Channel - Plot
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802.11n HT20 mcs7 — Side Antenna

Agileni e Agileni Harker
Mkrl 2.419 47 Gz Wil 2.443 25 Ghz
Ref 26.5 dBm Atten 38 dB -12.18 dBm Ref 26.5 dBm Atten 30 dB _8.74 dem || Select Marker|
#Peak #Peak 12 3 4
Log Log
18 18
dB/ 45 Normal
Dffst Offat
5.5 5.5
ng d5 5 . Delta
L Dl ity itk
8.0 4 . % 2.6 i Wﬁﬁ%uw
dBm ; F Delta Pair|
LgAw N\JWWNW UJWW o (Tracking Ref)
J \ﬂ oAy ﬂ m Ref H
v sl i 32 ,r/ K‘L s .
1 pan Pair
» ;g J’ﬂ \‘\\ 53 Eg t Span Center
£(): / 1\ £1F): NMW
FTun FTun off
Swp H”WMW\, Swp
' Center 2.437 A0 GHz Span 28 MHz 1”‘;{3
Centsr 2.417 B0 GHz Span 28 Wz #Res BH 3 kHz #UBH 18 kHz Sweep 2,952 5 (601 pts)
#Res BH 3 kHz #UEH 16 kHz Sweep 2,952 s (601 pts) File Operation Status. A:\SCREN759.GIF file saved |
Low Channel - Plot Mid Channel - Plot

Agilent

Mkrl 2.464 47 GHz
Ref 26.5 dBm Atten 38 dB -12.48 dBm
#Peak
Log
1@
dB/
Offst
6.5
dB

Dl
5.0

o J i A h
e y
FTun /I/ L\h

for

Swp
5 | i
sk ST
Center 2,462 B8 GHz Span 28 MHz
#Res BH 3 kHz #VEK 10 kHz Sweep 2.952 5 (601 pts)_

High Channel - Plot
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802.11n HT20 mcs7 — Top Antenna

- Agilent s Agilent

Mkrl 2488 27 GHz Mkrl 2.444 47 GHz
Ref 26.5 dBm Atten 36 dB -13.87 dBm Ref 26.5 dBm Atten 36 dB -9.58 dBm
#Faak #Peak
Lag Lag
18 1@
dB/ 4B/
Dffst Offst
6.5 6.5
dB dB
g'@ 5 g‘@ 4 Dk 11
. & ; . afly | Ahoa & | oay
dBrm WNWWWM L‘WWVW dBm WWWU\W‘J'WW U W‘V”W &]
LgAw {'J \‘W LaRw
Wl 52 J n Y1 52 fJ \\u
33 FC ' ! 53 FC !

AR AA \ )
ECf2: k £06): " v
FTun /'r \114 FTun m\M)‘N\JNJ VMW
Swp 1\ Swp [
¥ MM'A‘P- Mﬂ\

Center 2.412 80 GHz Span 28 MHz Center 2.437 08 GHz Span 28 MHz
#Res BH 3 kHz #WBH 18 kHz Sweep 2,952 5 (681 pts). #Res BH 3 kHz #WBH 18 kHz Sweep 2.952 5 (6AL pts)_
Low Channel - Plot Mid Channel - Plot

Agilent
Mkrl 2.464 47 GHz
Ref 26.5 dBm Atten 30 dB -12.89 dBm
#Peak
Log
18
dB/
Offst
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dB
1] 1
5.0 [
LgRw U\
V1 52 J L
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£0fn T
FTun
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b h AI{ﬂu"mAlﬁl

TR T Py
Center 2,462 B8 GHz Span 28 MHz

#Res B 3 kHz

#YEW 10 kHz

High Channel - Plot
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802.11n HT40 mcs0 — Side Antenna
- Agilent s Agilent
Mkrl 2.431 @ GHz Mkrl 2.442 3 GHz
Ref 26.5 dBm fAtten 30 dB -16.47 B Ref 265 dBm fAtten 30 dB -16.55 dBm
#Faak #Peak
Loy Lag
18 18
dB/ 4B/
Offst Offst
8.5 6.5
dB dB
Dl DI
8.0 1 8.0
dBm dBm
Lof NPT o Loy i g e Pl
Wl §2 J Y1 352 J l
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AR AR
£0f): £01
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3”” / \ " / '
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Center 2.422 @ GHz
#Res BH 3 kHz

Span 68 MHz

#WBH 18 kHz Sweep 6.320 5 (6O pts)

Low Channel - Plot

Agilent

Ret 26.5 dBm Atten 38 dB

Center 2.437 @ GHz
#Res BH 3 kHz

Span 6@ MHz

#WBH 18 kHz Sweep 6.326 5 (6AL pts)

Mid Channel - Plot

Mkrl 2.467 3 GHz
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R
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Swp
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Span 68 MHz
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- Plot
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802.11n HT40 mcsO — Top Antenna

- Agilent - Agilent
Mkrl 2.427 & GHz Mkrl 2.431 9 GHz
Ref 26.5 dBm Atten 36 dB -16.89 dBm Ref 26.5 dBm Atten 36 dB -12.62 dBm
#Faak #Peak
Loy Lag
18 1@
dB/ dB/
Offst Offst
8.5 6.5
dB dB
Dl 1] 1
8.0 1 8.0 ked
dBn dBnm MM;FWWW wwmwﬂwww
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Wl 52 } YL s2 ‘
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. WIW" .,‘.r'.'.* iy J' " IMI W e

Center 2.422 0 GHz Span 68 MHz Center 2.437 B GHz Span 6@ MHz
#Res BH 3 kHz #WBH 18 kHz Sweep 6.320 5 (6O pts) #Res BH 3 kHz #WBH 18 kHz Sweep 6.326 5 (6AL pts)

Low Channel - Plot Mid Channel - Plot

Agilent
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#Peak
Log
1a
dB/
Offat
6.5
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A e
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#Res B 3 kHz #WBW 18 kHz Sweep 6326 5 (BA1 prs)
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802.11n HT40 mcs7 — Side Antenna
- Agilent s Agilent

Mkrl 2.437 @ GHz Mkrl 2.441 9 GHz
Ref 26.5 dBm Atten 36 dB -13.87 dBm Ref 26.5 dBm Atten 36 dB -15.89 dBm
#Faak #Peak
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18 1@
dB/ 4B/
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Center 2.422 0 GHz Span 68 MHz Center 2.437 B GHz Span 6@ MHz
#Res BH 3 kHz #WBH 18 kHz Sweep 6.320 5 (6O pts) #Res BH 3 kHz #WBH 18 kHz Sweep 6.326 5 (6AL pts)

Low Channel - Plot
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Ret 26.5 dBm

Atten 38 dB

Mid Channel - Plot
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802.11n HT40 mcs7 — Top Antenna
- Agilent s Agilent
Mkrl 2426 9 GHz Mkrl 2442 B GHz

Ref 26.5 dBm Atten 3@ dB -14.92 dBm Ref 26.5 dBm Atten 3@ dB -14.65 dBm
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Spurious Conducted Emissions

Test Description

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall be at
least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the desired
power, based on RF conducted measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits.

Test Criteria

Reference Limit
CFR 47 Subpart C 15.247 (d)

RSS-247, Section 5.5

20dBc Below the Fundamental

Note: 20dBc is in reference to the previously measured PSD measurements as referenced in ANSI C63.10 Section
11.11.2

Test Information

. Temperature | Humidity | Pressure
Tester Test Location Date ) (%RH) (mbar) Results (P/F)
Jose Badia RF Lab 6/03/2025 21.11 34 1021 P
Test Results
802.11b — 1Mbps
Conducted Spurious
Highest Peak Margin
Measurement 20dBc Limit (dBm)
Frequency (dB)
Channel (MHz) (dBm)
Side Top Side Top Side Top
Antenna | Antenna | Antenna | Antenna | Antenna Antenna
Low 2412 -50.13 -50.34 -3.92 -3.63 -46.21 -46.71
Mid 2437 -49.67 -49.41 -1.17 -3.12 -48.5 -46.29
High 2462 -48.91 -49.06 -3.34 -3.23 -45.57 -45.83
802.11b — 11Mbps
Conducted Spurious
Highest Peak Margin
Measurement 20dBc Limit (dBm)
Frequency (dB)
Channel (MHz) (dBm)
Side Top Side Top Side Top
Antenna | Antenna | Antenna | Antenna | Antenna Antenna
Low 2412 -52.96 -50.18 0.00 0.93 -52.96 -51.11
Mid 2437 -48.62 -49.58 -0.10 0.43 -48.52 -50.01
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| High | 2462 -49.50 -51.09 3.37 4.09 -52.87 -55.18
802.11g — 6Mbps
Conducted Spurious
Highest Peak Margin
Measurement 20dBc Limit (dBm)
Frequency (dB)
Channel (MHz) (dBm)
Side Top Side Top Side Top
Antenna | Antenna | Antenna | Antenna | Antenna Antenna
Low 2412 -48.77 -52.47 -11.92 -12.56 -36.85 -39.91
Mid 2437 -50.30 -50.44 -6.97 -7.61 -43.33 -42.83
High 2462 -51.23 -52.02 -12.48 -13.85 -38.75 -38.17
802.11g — 36Mbps
Conducted Spurious
Highest Peak Margin
Measurement 20dBc Limit (dBm)
Frequency (dB)
Channel (MHz) (dBm)
Side Top Side Top Side Top
Antenna | Antenna | Antenna | Antenna | Antenna Antenna
Low 2412 -49.83 -50.60 -11.51 -12.98 -38.32 -37.62
Mid 2437 -49.68 -50.04 -5.57 -7.42 -44.11 -42.62
High 2462 -49.04 -49.55 -14.16 -12.75 -34.88 -36.8
802.11g — 54Mbps
Conducted Spurious
Highest Peak Margin
Measurement 20dBc Limit (dBm)
Frequency (dB)
Channel (MH2) (dBm)
Side Top Side Top Side Top
Antenna | Antenna | Antenna | Antenna | Antenna Antenna
Low 2412 -47.80 -50.26 -9.95 -10.94 -37.85 -39.32
Mid 2437 -45.69 -49.57 -6.91 -7.79 -38.78 -41.78
High 2462 -47.44 -45.75 -13.56 -13.81 -33.88 -31.94
802.11n HT20 — mscO
Conducted Spurious
Highest Peak Margin
Measurement 20dBc Limit (dBm)
Frequency (dB)
Channel (MHz) (dBm)
Side Top Side Top Side Top
Antenna | Antenna | Antenna | Antenna | Antenna Antenna
Low 2412 -46.16 -47.83 -12.92 -13.85 -33.24 -33.98
Mid 2437 -46.21 -46.38 -7.86 -8.90 -38.35 -37.48
High 2462 -46.84 -46.69 -13.39 -13.13 -33.45 -33.56
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resideno

802.11n HT20 — msc?

Conducted Spurious
Highest Peak Margin
Measurement 20dBc Limit (dBm)
Frequency (dB)
Channel (MHz) (dBm)
Side Top Side Top Side Top
Antenna | Antenna | Antenna | Antenna | Antenna Antenna
Low 2412 -49.06 -45.90 -12.10 -13.87 -36.96 -32.03
Mid 2437 -47.28 -48.24 -8.74 -9.88 -38.54 -38.36
High 2462 -48.92 -46.73 -12.48 -12.89 -36.44 -33.84
802.11n HT40 — mscO
Conducted Spurious
Highest Peak Margin
Measurement 20dBc Limit (dBm)
Frequency (dB)
Channel (MHz) (dBm)
Side Top Side Top Side Top
Antenna | Antenna | Antenna | Antenna | Antenna Antenna
Low 2412 -46.90 -47.62 -16.47 -16.89 -30.43 -30.73
Mid 2437 -47.01 -49.31 -16.55 -12.62 -30.46 -36.69
High 2462 -48.55 -45.33 -11.97 -11.22 -36.58 -34.11
802.11n HT40 — msc7
Conducted Spurious
Highest Peak Margin
Measurement 20dBc Limit (dBm)
Frequency (dB)
Channel (MHz) (dBm)
Side Top Side Top Side Top
Antenna | Antenna | Antenna | Antenna | Antenna Antenna
Low 2412 -45.81 -46.35 -13.87 -14.92 -31.94 -31.43
Mid 2437 -47.02 -47.51 -15.00 -14.65 -32.02 -32.86
High 2462 -48.29 -44.96 -15.72 -16.06 -32.57 -28.9
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802.11b 1Mbps — Side Antenna
Agilent 22 Agilent
Ref 26.5 dBm Atten 30 4B Ref 26.5 dBm Atten 3@ dB
#Peak #Peak
Log 1 Log 1
18 16
dB/ dB/
Dffst 0ffst
5.5 6.5
4B dB
ol i
_14.8 C—jéB.S 2
dBm u & .
) " et e b 1 e N
LgAv ¢ - - Mo il LgAu - mﬁ = i . e
Wl os? Y1 52
Start 39 MHz Stop 26.608 GHz ~ Start 30 MHz Stop 26,800 GHz
#Res BH 109 kHz #BH 300 kHz Sweep 2482 5 (4981 pts)  #Res BM 108 kHz #UBW 300 kHz Sweep 2482 5 (4001 pts)
Markar Traca Typa ¥ Axie Anplitude Marker Trace Type R Rxis fimplitude
1 €3] Frag 2,486 GHz 5.22 dBn L eb] Freg 2.432 BHz £.67 dBn
2 [&V] Freq 4.821 GHz -51.52 dBn 2 [eb) Frag 4.873 BHz -58.99 dBn
E] &) Frag 14,339 BHz -58.13 dBn 3 1) Freq 21.955 GHz -48.78 dBn
Low Channel - Plot Mid Channel - Plot
# Agilent
Ref 26.5 dBm Atten 30 dB
#Peak |
Log 1
18 9
dB/
Offst
6.5
dB
o]
-11.8 2
dBm
LgRw — .T __Ww“ u g Aoyl s it
Wl os2 | \
Start 38 MHz Stop 26.000 GHz
#Res BH 108 kHz #UBH 300 kHz Sweep 2,482 5 (4801 pts)
Marker Trace Type H Axiz Amplitude
1 (1) Fraq 2,455 GHz .25 dEn
2 1) Frag 4.925 GiHz -48.91 dBm
3 1) Freq 16.568 GHz -50.59 dBm
High Channel - Plot
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802.11b 1Mbps — Top Antenna
s Agilent * Agilent
Ref 26.5 dBm Atten 30 dB Ref 26.5 dBm Atten 38 d5
#Peak #Peak
Log Log
10 3 10 5
dB/ dB/
Offst Offst
55 6.5
dB dB
ol Dl
-14.6 aé“
m
igB:\.-' é FE O s LgPu —_— ¢ _ S " N P " i
PRI L e T vTr-————- "
Vios2 | vl ose

Start 38 MHz
#Res BH 100 kHz

#BW 380 kHz

Sweep 2482 5 (4081 pts)

Start 3@ MHz
#Res BH 108 kHz

Stop 26.008 GHz

#VEH 300 kHz

Stop 26.8080 GHz
Sweep 2482 5 (4001 pts)

Marker Trace
1 1y
2 9]
3 [&D]

Type
Frag
Frag
Freq

® Rxis
2.413 BHz

4.821 GHz
17.469 GHz

Amplitude
£.42 dBm
-52.31 dBm
-58.34 dBm

R Axic
2.439 BHz
4.873 GHz

21,741 GHz

Marker Trace
1 D]
2 (48]
3 (&9

Type
Freq
Freg
Freg

Amplitude
.86 dBm
-51.49 dBm
-49.32 dBm

Low Channel - Plot

Agilent

Ref 26.5 dBm

Mid Channel - Plot

Arten 38 dB

#Peak |

Log r
10

dB/

Dtfst
6.3

dB

-14.8

dBm

o

LaRw |— Y T

T IOV AN VL

“"WW

Yl 52

Start 38 MHz
#Res BH 100 kHz

Stop 26.000 GHz

#VEW 300 kHz Sweep 2,482 s (4061 pts)

Marker Trace
1 (1>
2 L6
3 (1

Type
Freg
Freq
Freg

i Axis Amplitude
2.458 GHz E.E4 dBEm
4.925 GHz -58.48 dBm

28.288 GHz -49.66 dBm

High Channel - Plot
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802.11b 11Mbps — Side Antenna
Agileni Agileni
Ref 26.5 dBm Atten 30 dB Ref 26.5 dBm Atten 3@ dB
#Peak #Peak
Log Lag
1 5 10 1
dBs dB/
Dffst Dffst
8.5 6.5
dB dB
ol i
_14.2 -16.6
dBrm El dBim s s el
Loty rorads il R — Loy | he R :
U se UL os2 |
Start 38 MHz Stop 26.008 GHz  Start 30 MHz Stop 26.800 GHz
#Res BH 109 kHz #BH 300 kHz Sweep 2482 5 (4981 pts)  #Res BM 108 kHz #UBW 300 kHz Sweep 2482 5 (4001 pts)
Marker Trace Type ¥ Axic finplitude Marker Trace Type X Axis Anplitude
1 1) Frag 2.413 GHz 5.75 dBn 1 5] Freq 2,419 BHz 3.42 dBm
2 1) Freq 5.538 BHz -57.34 dBn 2 & Frag 14.638 GHz -51.42 dEm
3 1) Freq 10,241 EHz ~E2.9E dBn E] 1) Frag 23.513 GHz -49.64 dEn
CH 1 - Plot CH 2 - Plot
% Agilent 35 Agilent
Ref 26.5 dBm Atten 38 dB Ref 26.5 dBm Atten 360 dB
#F=ak #Peak |
Log 1 Log 1
1q 18
dBs dB/
Dffst 0ffst
6.5 5.5
dB dB
ol ol
aé&b‘ R -11.7
m O e dBm v
LgRv - o R - Lafv —— Mu.:l?u — " : ooyl St
[T Ul s2
Start 38 MHz Stop 26.6868 GHz Start 30 MHz Stop 26600 GHz
#fes BH 180 kHz #VBH 300 kHz Sweep 2482 5 (4881 pts) #Res BH 108 kHz #JBH 200 kHz Sweep 2.482 5 (4601 pts)
Marker Trace Type ¥ RAxis Anplitude Marker Trace Type W fxiz fAimplitude
1) Frag 2.439 BHz 6.41 dBm 1 ) Freg 2,458 GHz E.91 dBn
2 &3] Freq 4.873 BHz -51.84 dBn 2 1y Freq 4,925 GHz -51.13 dBn
E] i Freq 28,222 GHz -48.34 dBn 3 1y Freg 20,260 GHz -49.58 dBn
Mid - Plot High Channel - Plot
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802.11b 11Mbps — Top Antenna
¥ Agilent w5 Agilent
Ref 26.5 dBm Atten 30 dB Ref 26.5 dBm Atten 36 dB
#Peak #Peak
Log Log
10 5 16 1
dBs 4B/
Dffst Offst
8.5 6.5
dB dB
1]l DI
-14.2 -15.4
dBm dBm
) 'mw FIR+ ] | kel .....W
Lofv ——Hms hd e Russrmrigriripn LgAu . e
Y1 52 Y1 352

Start 38 MHz
#hes BH 188 kHz

#VEH 300 kHz

Stop 26.080 GHz
Sweep 2482 5 (4081 pts)

Start 30 MHz
#Res BH 108 kHz

#BW 380 kHz

Stop 26.000 GHz
Sweep 2.482 5 (4081 pts)

Marker Trace Type ¥ Axic finplitude Marker Trace Type X Axis Anplitude
1 1) Fraq 2.413 BHz 5.77 dBn 1 1y Freq 2,413 GHz 4.57 dBn
2z [&H] Freq 4,821 GHz -51.64 dBm 2 (1 Frag 14.638 GHz -51.56 dBm
3 1 Freg 18.936 BHz -56.18 dEm 3 (&8 Freq 23.513 BHz -48.62 dBm
CH 1 - Plot CH 2 - Plot

% Agilent 35 Agilent

Ref 26.5 dBm Atten 38 dB Ref 26.5 dBm Atten 30 dB

#Peak #Poak |

Log Log +

1q 5 10 5

dBs dB/

Dffst Dffst

6.5 6.5

dB 4B

ol ]

-14.2 . -13.6

dBm 3 dBm

LoRv % . * PSS A LaA v — L O U 0 sl

- Wm?r-w-w afy e -
vl s2 | | v s

Start 38 MHz
#fes BH 180 kHz

#VBH 380 kHz

Stop 26.0080 GHz
Sweep 2482 5 (4001 pts)

Markar Trace Type
[&H] Freq

2 D] Frag

3 [&D)] Freg

X Axis
2.439 BHz
7.399 BHz

21,734 GHz

Anplitude
E.78 dBm
-53.35 dBm
-48.33 dBm

Start 30 MHz
#Res BH 168 kHz

+VEW 300 kHz

Stop 26.600 GHz
Sweep 2.482 5 (4601 pts)

Marker Trace
1 (1)
2 (&5
3 [&5]

Type K Axis

Freg 2.458 GHz
Frag 4,925 GHz
Frag 19.241 GHz

Amplitude
6.35 dBm
-52.85 dBm
-51.89 dBm

Mid Channel - Plot
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802.11g 6Mbps — Side Antenna

- Agilent - Agilent
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dBm 2‘!‘ . -
Y E—— ] - . N Ay
W os2
Start 30 MHz Stop 26.000 GHz
#Res BH 108 kHz #VEH 398 kHz Sweep 2,482 5 (4081 pts)
Marker Trace Type ¥ Axisg Amplitude
1 1y Freg 2,465 GHz 2.87 dBm
2 1y Frag 26.339 GH=z -48.22 dBm
3 [&5] Frag 24.416 GHz -44.96 dBm

High Channel - Plot
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Conducted Band Edge

Test Description

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall be at
least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the desired
power, based on RF conducted measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits.

Test Criteria

Reference Limit
CFR 47 Subpart C 15.247 (d)
RSS-247, Section 5.5

20dBc Below the Fundamental

Note: 20dBc is in reference to the previously measured PSD measurements as referenced in ANSI C63.10 Section
11.11.2

Test Information

Temperature | Humidity | Pressure

Tester Test Location Date Results (P/F)
(¢C€) (%RH) (mbar)
Jose Badia RF Lab 6/04/2025 22.22 37 1043 P

Test Results
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802.11b — 1Mbps

802.11b 1Mbps — Side Antenna

= Agilent i Agilent
Ref 26.5 dBm Atten 3@ dB Ref 26.5 dBm Atten 3@ dB
#Feak #Peak
Log T Log <
1a 2] 16
4B/ PR [ 4B/ Pt e,
Dffst J"\j W Dffst " V'L,M
5.5 B 5.5
dB / dB Y
] . / \ Dl 1 Ty
135 o | S Ly | a7 AT )
dBm ¥ y dBm 3 ¥ T
YM b \ ]L’\f 12, 5 J"l.h-/"v!
LoAw WP T T i Lofv [ T g G S
Wl 52 V1 52
Center 2.488 BA@ @ GHz Span 58 MHz Center 2.483 258 0 GHz Span 58 MHz
#Res BH 100 kHz #/BH 360 kHz Sweep 4.8 ms (4BB1 pts) #Res BH 180 kHz #/BH 360 kHz Sweep 4.8 ms (4001 pts)
Markar Trace Type K Axiz Anplitude Marker Trace Type K Axiz Amplitude
1 [&H)] Freg 2.412 475 @ GHz E.51 dEm 1 [&H)] Freg 2,416 487 5 GHz 5.29 dBm
2 [&D] Freg 2.394 487 5 GHz -42.16 dBm 2 [&D] Freg 2.482 475 B GHz -29.42 dBm
3 [&H] Freq 2,387 987 5 GHz -49.43 dBm 3 [&H] Freq 2,388 962 5 GHz -52.26 dBm
CH 1-Plot CH 2 - Plot
- Agilent
Fef 26.5 dBm Atten 38 dB
#Peak
Log 1
1a o
dB/ , .
Dffst R VY,
¢ ,
dB
Dl / \
[ ’ :
LaRy \fz yN“*“JMF 'LMMW ﬂ"\b‘nw#ﬂ.‘nﬁj% ‘M“v‘*—‘l
ML s2 |
Center 2.483 0600 9 GHz Span 78 MHz
#Res BH 106 kHz #UBH 368 kHz Sweep 6.933 ms (4081 pts)
Marker Trace Type ¥ Axisg Amplitude
1 1y Freg 2,468 477 5 GHz 7.54 dEm
2 1y Frag 2,488 955 @ GHz -48.83 dEm
3 [&5] Frag 2,518 BBZ 5 GH= -50.28 dBm
CH 11 - Plot
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802.11b 1Mbps — Top Antenna
Agilent x5 Agilent
Ref 26.5 dBm Atten 30 4B Ref 26.5 dBm Atten 3@ dB
#Peak #Peak |
Log 1 Lag .1
18 & 18
B/ P Y i/ wwwwv
Dffst " 3t
85 i Vi, 6.5 Y [
dB / X dB ] ) N
] , / ) Dl - 1
e o] 1] | g PV YA V|
i v A i, N v
LoRY ot R e i o Lefv g e -
bl 52 YL s2
Center 2,460 BBB O GHz Span 58 MHz  Center 2.483 238 @ GHz Span 50 MHz
#Res BH 100 kHz +UBH 368 kHz Sweep 4.8 ms (4001 prs)  *Res BH 108 kHz #VBMW 360 kHz Sweep 4.8 ms (4001 pts)
Markar Traca Typa ¥ Axie Anplitude Marker Trace Type R Axis fnplitude
1 1) Frag 2.412 475 B GHz 5.85 dEn 1 [eb] Fraq 2.418 487 § BHz 5.58 dBn
2 &3] Freq 2.397 487 § GHz -40.24 dBn 2 [eb) Frag 2.4B2 475 B BHz -32.77 dBn
E] &3] Freq 2.388 425 B BHz -54,55 dBn 3 &3] Freq 2.380 962 5 GHz -49.48 dBn
CH 1 - Plot CH 2 - Plot
Agilent
Ref 26.5 dBm Atten 36 dB
#Peak
Log 1
14 <
dB/ . .
Offst 7 iV
6.5 b f
dB f‘ \\
o] r( \l
o ’“‘KVN W“MMMVR ]
Lgfv [ in® ™ ™
Y1 52
Center 2,483 BAA B GHz Span 78 MHz
#Res BH 108 kHz #UBH 300 kHz Sweep 6.933 ms (4001 pts)
Marker Trace Type i Axis Amplitude
1 (1) Freq 2,458 495 B GHz 7.38 dEn
2 L Fraq 2,488 985 B GHz -51.25 dBm
3 I¢h Fraq 2,518 BB2 5 GHz -53.58 dBm

CH11-

Plot
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802.11b — 11Mbps

802.11b 11Mbps — Side Antenna

¥ Agilent 4 Agilent
Ref 26.5 dBm Atten 30 dB Ref 26.5 dBm Atten 3@ dB
#Peak #Peak
Log T Log .
18 & 18
dB/ P R dB/ Xy |
Dffst "\ Dffst j,F N
5.5 v 6.5
3 f h a6 )
] / y Dl Rl ™
135 R Y i | gt et
dBm 3 Wi“\‘ v u ]
Loflv vt S i 7 Y Lo {5 s rm—— et
bl 52 YL s2
Center 2,400 B8 B GHz Span 56 MHz Center 2,403 2568 0 GHz Span 5@ MHz
#Ras B 100 kHz BN 380 kHz Sweep 4.8 ms (4001 prs)  *Res BH 108 kHz #BW 368 kHz Swesp 4.8 ms (4601 pts)
Markar Trace Type ¥ Axiz fAnplitude Marker Trace Type R Axis fimplitude
1 [&H] Freq 2.411 287 5 GHz 6.51 dBm 1 (L) Freg 2,414 537 5 GHz 4.87 dBm
2 &3] Freq 2.394 475 B BHz -44,42 dBn 2 [eh] Freq 2.4B2 475 B BHz -31.58 dBn
E] [eb] Freq 2.387 B25 B GHz -53.38 dBn 3 &3] Frag 2.380 208 B GHz -52.71 dBn
CH1 - Plot CH2 - Plot
¥ Agilent
Ref 26.5 dBm Atten 30 dB
#Peak
Log (1?
1a vt
dB/ o~
Offst i 3
6.5
dB )f ‘H
0l f \
-11.8 N lllf"\ 2z
dBm b,
Lgfiv WM““”@ i
oS |
Center 2,483 608 @ GHz Span 78 MHz
#Hes BM 166 kHz #UBH 308 kHz Swesp 6.933 ms (4801 prsd
Marker Trace Type i Axis fimplitude
1 [&0] Freq 2.459 532 5 GHz 8.24 dBm
2 (1) Freq 2.479 B10 8 GHz -43.54 dBm
3 1) Fraq 2,495 477 5 GHz -51.21 dBm

High Channel - Plot
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802.11b 11Mbps — Top Antenna

4 Agilent # Agilent
Ref 26.5 dBm Atten 30 dB Ref 26.5 dBm Atten 3@ dB
#Peak #Peak
Log 1 Log 1
18 & 16
dB/ M“" ""‘“"""W dB/ _,..WJ{‘ " ""W“
0ffst 7 " 0ffst il b,
8.5 = 6.5
dB / h dB / Y
i / \ Dl S
S14.2 5ol A ™ -15.8 [ e ¥ Yy
/B 3 — L Y 7 v dBm _% .
LoAv o — St T -
Wl os2 Vi s2
Center 2.408 098 § GHz Span 58 MHz ~ Center 2.483 250 & GHz Span 58 MHz
#Res BH 108 kHz #VBH 388 kHz Sweep 4.8 ms (4001 ptsy  #Res BH 108 kHz #UBW 380 kHz Sweep 4.8 ms (4001 pts)
Markar Traca Typa ¥ Axie Anplitude Marker Trace Type K Rxiz fAmplitude
1 1y Freq 2.489 487 5 BHz 5.68 dBn 1 1y Freg 2.414 558 @ GHz 5.83 dBm
2z [&H] Freq 2,397 B25 @ GHz -46.684 dBm 2 (1 Frag 2.482 462 § GHz -34.17 dBm
3 1) Frag 2.288 125 B BHz ~E4.58 dBn 3 €8] Freg 2.388 B12 5 BHz -51.82 dBn
CH 1 - Plot CH 2 - Plot
5 Agilent
Fef 26.5 dBm Atten 38 dB
#Peak
Log 1
19 S
dB/ S,
Offst £ K
B.5
dB / \
DI / \
-12.2 2
B l-"m_;Aul[ V’\ “\‘w rom 3
LgAy Sty A ‘_....ﬁmum
v s2 |
Center 2.483 0600 9 GHz Span 78 MHz
#Res BH 106 kHz #UBH 368 kHz Sweep 6.933 ms (4081 pts)
Marker Trace Type ¥ Axisg Amplitude
1 1 Frag 2,459 5E@ B GHz 7.82 dBn
2 €5 Frag 2.487 515 A GHz -46.87 dEm
3 1) Fran 2.5A7 5BA A GHz -55.16 dEm
High Channel - Plot
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802.11g — 6Mbps
802.11g 6Mbps — Side Antenna
3 Agilent #  Agilent
Ref 26.5 dBm Atten 36 dB Ref 26.5 dBm Atten 38 dB
#Peak #Faak
Log Log
18 1 18 :
d5/ T dB/ ok, bk,
Offst Jf T l Dffst J y I‘
6.5 + v £.5 | i
dB Fi 5 dB / Y
; : \“W o M‘WW - :
-175 -1b.
dBm 5 W ““H dBm
Lafty il Lafv |— ;\. e
os2 v s2 |
Center 2,400 BB @ GHz Span 50 MHz Center 2.392 560 § GHz Span 78 MHz
#Res BH 160 kHz #UBH 300 kHz Sweep 4.5 ms (4001 prs) #Res B 108 kHz #UBH 380 kHz Sweep 6.933 ms (4081 pts)
Marker Trace Type H Axiz fAnplitude Marker Trace Type A Axiz fAmplitude
1 L&} Freg 2,414 487 5 GHz 2,56 dBm 1 (& Freg 2,424 472 5 GHz 3.81 dBn
2 1) Freg 2.39E 488 B GHz -48.83 dBm z 1) Freq 2,388 642 § GHz -39.77 dEn
E] 1) Frag 2,382 358 @ GHz -53.69 dBm 3 1) Freq 2.362 128 B GHz -55.84 dEn
CH1 - Plot CH2 - Plot
Agilent 5 Agilent
Ref 26.5 dBm Atten 30 dB Ref 26.5 dBm Atten 36 dB
#feak #Peak
Log 1 Log 1
18 18 .
dB/ bbby el dB/ [ At eb ey
Dffst J v l‘ Offst I \
2 v 1 e
] 1] "
-15.8 -12.8 P
dBm - L dBm ] <
Lafty WMWM LoRy  hpmais
Ul sz Y152
Center 2,337 400 0 GHz Span 78 MHz Center 2,481 956 @ GHz Span 78 MHz
#Res BW 106 kHz #UEH 300 kHz Sweep 6.933 ms (4001 pts) #Res BH 109 kHz #\BH 300 kHz Sweep 6.933 ms (4001 pts)
Marker Trace Type * fxis Amplitude Marker Trace Type K Axis Amplitude
1 I¢b] Freq 2.424 472 5 GHz 5.84 dEn 1 &3] Freq 2.429 477 § BHz 7.99 dBn
2 [¢b] Frag 2.481 E52 5 GHz -32.33 dBn 2 [eb] Frag 2,495 992 § GHz -26.19 dBn
3 €5 Frag 2.374 495 B GHz -55.57 dBn 3 [€5] Frag 2.378 955 B GHz -44.78 dBn
CH3 - Plot CH4 - Plot
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Agilent ¥ Agilent
Ret 26.5 dBm Atten 38 dB Ref 26.5 dBm Atten 30 dB
#Peak #Peak
Log T Log 1
18 ked 18 &
e I B | bbb bl boby
Offst “J H‘ Dffst } k
6.5 6.5
& e . &V ‘w_w
Dl ] i
126 M 2445 "
dBm —a— dBm A :
LgAy LAy il s
Vi 52 Wl 52
Center 2.471 858 B GHz Span 78 MHz Center 2.477 108 @ GHz Span 7@ MHz
#Res BH 108 kHz #WBH 388 kHz Sweep 5.933 ms (4001 pts) #Res BH 108 kHz #WBH 380 kHz Sweep 6.933 ms (4081 pts)
Marker Trace Type H Axie Amplitude Markar Trace Type i Axie Amplituda
1 (48] Freg 2.449 485 6 GHz 7.37 dBn 1 (& D] Freg 2,454 498 B GHz 5.51 dEm
2 L&} Freg 2,469 942 5 GHz -32.71 dbn 2z (1 Freq 2,475 192 5 GHz -37.34 dBm
El 1y Freq 2.582 825 0 GHz -51.75 dBm 3 (1 Freg 2.588 BY5 B GHz -54.61 dBm
CHS8 - Plot CH9 - Plot
¥ Agilent 5 Agilent
Ref 26.5 dBm Atten 3@ dB Ref 26.5 dBm Atten 3@ dB
#Feak #Peak
Log Log
1a 5 16 1
.72 IV T 4B/ R A
Dffst j 'l Dffst I' | 1|
B.5 i T 6.5 T T
& L LY dB ; L
ol W . Dl / h
-16.5 5 -14.1 2
- B T I AL TN a
anv _-WW je1all n‘n—ﬁm T T
VL 92 \ v s |
Center 2.481 658 B GHz Span 78 MHz Center 2,483 006 § GHz Span 78 MHz
#Res BH 106 kHz #BH 300 kHz Sweep 6.933 ms (4081 pts) #Res BH 160 kHz #/BH 360 kHz Sweep 6.933 ms (4081 pts)
Marker Trace Type X Axic Anplitude Marker Trace Type ¥ Axis Amplitude
1 1 Freg 2,459 477 5 GHz 3.53 dEm 1 1 Freg 2.464 467 5 GHz B.98 dEm
2 (& D] Freg 2,479 742 5 GHz -42.44 dBm 2 [&H)] Freg 2,486 287 5 GHz -48.868 dEm
3 (1 Freq 2,512 625 8 GHz -57.21 dBm 3 [&D] Freg 2.587 298 B GHz -56.43 dBm
CH10 - Plot CH11 - Plot
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802.11g 6Mbps — Top Antenna
Agilent - Agilent
Fef 26.5 dBm Atten 38 dB Ref 26.5 dBm Atten 30 dB
#Peak #Feak
Lag Log
18 1 18 1
45/ R R dB/ ol duboini, o
Offat f o 'y A l Dffst J I l.
6.5 i T 6.5 1 Y
dB 7 W dB . / kY
ol : |/ N o o
-15.4 -lb
dBm - : .WMWM e dBn [ MW
Lofv ks ettt LgA o e T
Y1 §2 W1 52
Center 2,406 @86 @ GHz Span 58 MHz Center 2.392 156 @ GHz Span 78 MHz
#Res BH 108 kHz #BH 308 kHz Sweep 4.8 ms (4001 pts) #Res BH 106 kHz #WBH 380 kHz Sween 6.933 ms (4001 pts)
Marker Trace Type ¥ Axis Amplitude Markar Traca Typa i Axie fAmplitude
1 1) Frag 2,418 487 § GHz 1.54 dBm 1 13 Freq 2.419 485 B GHz 3.36 dEm
2 (1) Frag 2,367 725 B GHz -38.17 dEm 2 1 Freg 2.481 337 5 GHz -31.79 dBn
3 1) Frag 2.38A R5H A GH= -54.73 dEm 3 L Freq 2.368 755 B GHz -BE.49 dEn
CH1 - Plot CH2 - Plot
Agilent 5 Agilent
Ref 26.5 dBm Atten 3@ dB Ref 26.5 dBm Atten 3@ dB
#Feak ‘ #Peak
Log | Log T
1@ 5 18
dB/ IR I dB/ i e i Rl
Offst ] v I 0fft / \
B.5 r ) 6.5 WW‘ i
dB s/ dB i
ol . J.M'J i L
_156 . -12.8
dEn [ o ‘#M pesl o
LoAv et - LgRw hovt b
Wl 52 V1 52
Center 2.396 788 @ GHz Span 78 MHz Center 2.481 958 @ GHz Span 78 MHz
#Res BH 106 kHz #BH 300 kHz Sweep 6.933 ms (4081 pts) #Res BH 180 kHz #/BH 360 kHz Sweep 6.933 ms (4081 pts)
Marker Trace Type X Axiz Anplitude Marker Trace Type K Axiz Anplitude
1 L Frag 2.424 472 § GHz 4.38 dBn 1 &3] Frag 2.429 477 § GHz 7.24 dBn
2 I¢3] Fren 2.489 772 § GHz -23.66 dEm 2 €3] Frag 2.413 928 B GHz -19.58 dBn
3 (1 Freq 2,364 692 5 GHz -55.66 dBm 3 [&H] Freq 2,369 942 5 GHz -52.61 dBm
CH3 - Plot CH4 - Plot
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4 Agilent 4 Agilent
Ret 26.5 dBm Atten 38 dB Ret 26.5 dBm Atten 38 dB
#Peak #Peak
Loy T Loy I
18 L+d 18
dBy [ eludubeeby by dBy [ kaimbiorby bbb,
Dffst J H‘ Dffst J 4 L
6.5 6.5
dB el dB 3,
Dl ; Dl Mg
-13.8 S| -15.1 >
dBm . e , dBm Ry
LaFu LT M*Wrw@vm
Vi 52 Vi 52
Center 2.472 288 0 GHz Span 78 MHz Center 2.477 188 0 GHz Span 78 MHz
#Res BH 108 kHz #VBH 380 kHz Sweep 6.933 ms (4081 pts) #Res BH 108 kHz #WBH 388 kHz Sweep 5.933 ms (4001 pts)
Markar Trace Type K Axie Anplitude Markar Trace Type H Axie Amplitude
1 [&D] Freg 2.449 485 B GHz E.98 dBm 1 [&D] Freg 2.454 498 6 GHz 4.94 dBm
2 [&H] Freq 2,472 357 5 GHz -36.689 dBm 2 [&H] Freq 2,477 257 5 GHz -41.66 dbn
3 1 Freg 2.583 175 B BHz -49.78 dBn 3 1 Freg 2.588 875 O GHz -5E.11 dBm
CHS8 - Plot CH9 - Plot
5 Agilent 5 Agilent
Ret 26.5 dBm Atten 3@ dB Ret 26.5 dBm Atten 368 dB
#Peak #Peak
Lag Log
16 1 16 1
B/ | b, Sl dB/ L btk
Dffst J ! ll Dffst ]’ - ]\
6.5 'iJ u\ 6.5 7 T
dB dB 7 i
i \ i .f \
B w e o W
dBrm dBrm i 2
Lgfv ““wmmwmwﬁgﬁm Lgfiv . s
v s \ \ vl s | |
Center 2.431 658 B GHz Span 78 MHz Center 2.433 088 @ GHz Span 78 MHz
#Res BH 189 kHz #/BH 360 kHz Sweep 6.933 ms (4081 pts) #Res BH 180 kHz #BH 300 kHz Sweep 5.933 ms (4001 pts)
Marker Trace Type K Axiz Anplitude Marker Trace Type K Axig Amplitude
1 [&H)] Freg 2.459 466 B GHz 2.85 dBm 1 [&H)] Freg 2,464 485 @ GHz 1.68 dBn
2 [&D] Freg 2.479 742 5 GHz -43.65 dBn 2 [&D] Freg 2,479 762 5 GHz -42.79 dBm
3 [&H] Freq 2,512 625 @ GHz -57.681 dBm 3 [&H] Freq 2,567 588 6 GHz -55.51 dBn
CH10 - Plot CH11 - Plot
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802.11g — 36Mbps

802.11g 36Mbps — Side Antenna

#  Agilent 5 Agilent
Ref 26.5 dBm Atten 3@ dB Ref 26.5 dBm Atten 3@ dB
#Peak #Peak
Lag Log
18 1 16 1
dB/ ._.;nu.mm.mﬁ.ﬂ| Joptle 4B/ AT S e ST
Dffst J | l Dffst |' } o |I
B.5 7 x 6.5 i 5
dB dB ! LY
Y7 4 / A D / \
Bn R .?,uwﬁu,."r”“‘,‘ / \*‘w dBn / \—"w “}2( 3
LaPy bt — LaAw ' L - _,m[.m?. T ST
VL $2 v s |
Center 2,400 006 O GHz Span 58 MHz Center 2,483 006 § GHz Span 78 MHz
#Res BH 160 kHz #/BH 360 kHz Sweep 4.8 ms (4BAL pts) #Res BH 160 kHz #/BH 360 kHz Sweep 6,933 ms (4001 pts)
Marker Trace Type ¥ Axis Amplitude Marker Trace Type ¥ Axis Amplitude
1 1) Frag 2,414 487 § GHz 2.58 dBn 1 1) Frag 2,464 435 B GHz 1.85 dBm
2 1) Frag 2.384 762 § GHz -48.54 dBn 2 1) Frag 2.478 485 B GHz -46.68 dBn
3 1) Frag 2,381 312 § AHz -4.23 dBn 3 1) Frag 2.503 247 § AHz -53.51 dBn
Low Channel - Plot High Channel - Plot
802.11g 36Mbps — Top Antenna
- Agilent % Agilent
Ref 26.5 dBm Atten 30 dB Ref 26.5 dBm Atten 30 dB
#feak #Peak
Log Log
18 1 18 1
dB/ I elotons .m.? AT dB/ A Lt JX.I ek
Dffst f ) T l Dffst |' B o |I
8.5 1 " 6.5 7 1y
dB I %, dB ) LY
ol f/ \\\ ] / \
-15.2 2 ¢ L -19.3 2
dBm 1 AT w  dBm \twua o
LgAy MPIRSE I ] - Lgfv ! LU %. n
Wl o352 Y1 52
Center 2,408 488 & GHz Span 58 MHz  Center 2,483 088 @ GHz Span 78 MHz
#hes BN 108 kHz #VBH 380 kHz Sweep 4.8 ms (1081 prs) #Res B 106 kHz #VBH 380 kHz Sweep 5.933 ms (4001 prs)
Marker Trace Type K Axiz Anplitude Marker Trace Type K Axiz Amplitude
[&H] Freq 2.414 487 5 GHz 1.682 dBm 1 [&H] Freq 2.464 485 @ GHz B.71 dBm
2 1) Frag 2.297 BE2 & EHz ~30.86 dBn 2 1) Frag 2.479 482 & BHz ~43.98 dEn
3 1) Frag 2,386 B75 B GHz -45.33 dBn 3 1) Frag 2,586 BEB B GHz -53.78 dEn
Low Channel - Plot High Channel - Plot
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802.11g — 54Mbps

802.11g 54Mbps — Side Antenna

#  Agilent 5 Agilent
Ref 26.5 dBm Atten 3@ dB Ref 26.5 dBm Atten 3@ dB
#Peak #Peak
Lag Log
18 1 16 1
dB/ hle, L.MW Ll el dB/ hblalod, 'Iﬁu.u il
Offst J ]I 0ffst ]' N o |I
B.5 7 . 6.5 ] |
dB dB 7 1
ol jf{ N Dl f/ \\
-17.6 -19.8
dBm Mmm\a?ww& Wl B
Lgﬂu 3 " L .hu.m LQHU I‘M MWM O oy T
Wl 52 Y1 52
Center 2,400 006 O GHz Span 58 MHz Center 2,483 006 § GHz Span 78 MHz
#Res BH 160 kHz #/BH 360 kHz Sweep 4.8 ms (4BAL pts) #Res BH 160 kHz #/BH 360 kHz Sweep 6,933 ms (4001 pts)
Marker Trace Type ¥ Axis Amplitude Marker Trace Type ¥ Axis Amplitude
1 1 Freg 2.414 487 5 GHz 2.43 dBm 1 1 Freg 2.464 485 @ GHz 1.65 dBm
2 [&H)] Freg 2.397 B12 5 GHz -48.91 dBn 2 [&H)] Freg 2,436 392 5 GHz -5A.98 dBm
3 [&D] Freg 2.378 312 5 GHz -5E.35 dBn 3 [&D] Freg 2.588 B37 5 GHz -59.12 dBm
Low Channel - Plot High Channel - Plot
802.11g 54Mbps — Top Antenna
#  Agilent 5 Agilent
Ref 26.5 dBm Atten 30 dB Ref 26.5 dBm Atten 30 dB
#feak #Peak
Log Log
14 1 1a 1
dB/ dB/ oLl y el l?.n Lk
Dffst f Dffst e |I
8.5 i ! 6.5 ] T
dB 7 i dB 7 t
ul} Hf \\ ] f ‘\
-151 -19.2 ; \ 2
dBm ; Wmﬁﬁ?ﬂﬁwﬁﬁ‘ dBrm ez ey
Lafv b Sty LaAy LN S $ ey
Wl 52 Y1 52
Center 2,408 488 & GHz Span 58 MHz  Center 2,483 088 @ GHz Span 78 MHz
#hes BN 108 kHz #VBH 380 kHz Sweep 4.8 ms (1081 prs) #Res B 106 kHz #VBH 380 kHz Sweep 5.933 ms (4001 prs)
Marker Trace Type K Axiz Anplitude Marker Trace Type K Axiz Amplitude
[&H] Freq 2.414 475 @ GHz 1.65 dBm 1 [&H] Freq 2.464 485 @ GHz B.74 dBm
2 1 Freg 2.397 B12 &5 BHz -41.82 dBm 2 1 Freg 2.479 517 &5 BHz -43.84 dBm
3 1 Freg 2.377 737 5 BHz -5E.96 dBm 3 1 Freg 2.588 B3F 5 GHz -5E.86 dBm

Low Channel — Plot
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802.11n HT20 — mscO

i Agilent

Ref 26.5 dBm

Atten 3@ dB

802.11n HT20 mcs0 — Side Antenna

#Faak

Log
18

dB/

Offst
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#Res BH 108 kHz

88 GHz

#BW 380 kHz

Sweep 6,933 ms (4001 pts)

Span 78 MHz

Marker Trace Type ¥ Axis Amplitude Marker Trace Type ¥ Axis Amplitude
1 1 Freg 2.414 487 5 GHz 1.62 dBm 1 1 Freg 2.464 485 @ GHz 1.31 dBm
2 [&H)] Freg 2.396 BET 5 GHz -39.15 dBm 2 [&H)] Freg 2.477 557 5 GHz -41.14 dBm
3 [&D] Freg 2.381 BSA B GHz -51.73 dBn 3 [&D] Freg 2.511 218 B GHz -55.58 dBm
Low Channel - Plot High Channel - Plot
802.11n HT20 mcs0 — Top Antenna
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#hes BN 108 kHz #VBH 380 kHz Sweep 4.8 ms (1081 prs) #Res B 106 kHz #VBH 380 kHz Sweep 5.933 ms (4001 prs)
Marker Trace Type K Axiz Anplitude Marker Trace Type K Axiz Amplitude
[&H] Freq 2.419 487 5 GHz H.86 dBm 1 [&H] Freq 2.464 485 @ GHz B.91 dBm
2 1 Freg 2.396 756 B GHz -42.16 dBn 2 1 Freg 2.479 4E5 B GHz -42.21 dBm
3 1 Freg 2.386 462 5 GHz -54.98 dBn 3 1 Freg 2.587 447 5 GHz -54.98 dBm
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Side Antenna
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Marker Trace Type ¥ Axis Amplitude Marker Trace Type ¥ Axis Amplitude
1 1) Frag 2,414 487 § GHz 1.74 dBn 1 1) Frag 2,464 435 B GHz 1.39 dBm
2 1) Frag 2,367 925 B GHz -41.82 dBn 2 1) Frag 2.479 228 B GHz -44.13 dBn
3 1) Frag 2.387 337 § AHz -45.82 dBn 3 1) Frag 2.508 817 § AHz -54.68 dEn
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2 1) Frag 2.297 B12 & BHz ~42.81 dBn 2 1) Frag 2.478 222 & BHz ~42.15 dEn
3 1) Frag 2,385 762 § GHz -4E.83 dBn 3 1) Frag 2,588 375 B GHz -EE.8A dEn
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Marker Trace Type ¥ Axis Amplitude Marker Trace Type ¥ Axis Amplitude
1 1) Frag 2.436 975 GHz -2.11 dBn 1 1) Frag 2,456 987 § GHz 2.47 dBm
2 1) Frag 2.385 725 GHz -44.29 dBn 2 1) Frag 2.487 775 B GHz -27.42 dBn
3 1) Frag 2.354 458 AHz -54.78 dBn 3 1) Frag 2.567 425 A AHz -53.77 dEn
Low Channel - Plot High Channel - Plot
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Marker Trace Type K Axiz Anplitude Marker Trace Type K Axiz Amplitude
[&H] Freq 2.436 975 GHz -2.59 dBm 1 [&H] Freq 2.456 987 5 GHz 2,86 dBm
2 1) Frag 2.385 725 BHz ~43.88 dBn 2 1) Frag 2.488 412 & BHz ~27.72 dEn
3 1) Frag 2.368 288 GHz -E4.86 dBn 3 1) Frag 2,566 937 § GHz -E3.86 dEn
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802.11n HT40 mcs7 — Side Antenna
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Marker  Trace Type ¥ Axis fAmplitude Marker  Trace Type ¥ Axie fAmplitude
1 ) Freq 2,437 BB GHz -2.29 dén 1 1) Freq 2.456 987 § GHz -2.51 dBn
2 [&5] Freq 2,488 B8 GHz -47.53 dBn 2 &5 Freg 2.483 237 & GHz -48.12 dBm
3 1) Frag 2.388 17 GHz -45.32 dBm 3 [&H)] Frag 2.548 925 @ GHz -54.18 dBn
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1 1) Freg 2.437 B0 GHz -2.81 dBn 1 1) Freq 2.456 987 5 GHz -2.84 dEm
2 &b} Freq 2,488 BB GHz -46.74 dEn 2 1) Freq 2.489 588 B GHz -42.49 dBn
3 [&H] Frag 2.388 17 GHz -43.89 dBn 3 [&H)] Frag 2.562 925 B GHz -£5.12 dBn
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Setup Photos

Antenna Port Tests

Note: Above photo is representative of both all tested antenna ports. Only the BLE antenna ports were tested for
purposes of this report.
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END OF REPORT
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